Project No.: ZKT-2310248076E-3
Page 1 of 189

FCC TEST REPORT
FCC ID:2AL6KBL-M8852BS2

Report Number. : ZKT-2310248076E-3

Date of Test......cceeeeeecccceceeees Oct. 24, 2023 to Dec. 15, 2023

Date of issue...........cccceeecveeveeueennen.n..s. Dec. 15, 2023

Total number of pages........ccccccevveunee. 139

Test Result ......cooeenniciincccns : PASS

Testing Laboratory................................ Shenzhen ZKT Technology Co., Ltd.

AdAress ..ooovoviveeeee : 1/F, No. 101, Building B, No. 6, Tangwei Communityllndustrial
Avenue, Fuhai Street, Bao'an District, Shenzhen, China

Applicant's name ................................. Shenzhen Bilian Electronic Co.,Ltd.

AdAress ....ooovvvieee : Room 501, Building 3, No. 32, Dafu Road, Zhangge Community,

Fucheng Street, Longhua District, Shenzhen City

Manufacturer's name .......................... Shenzhen Bilian Electronic Co.,Ltd.

Room 501, Building 3, No. 32, Dafu Road, Zhangge Community,

AdAress ....coovviiiieeeee, : Fucheng Street, Longhua District, Shenzhen City

Test specification:

FCC CFR Title 47 Part 15 Subpart E Section 15.407
ANSI C63.10:2013

Standard.........ccocooeiiiiie KDB 789033 D02 vO2r01
662911 D01 Multiple Transmitter Output v02rO1
Test procedure.........ccccoevevveieieiennnne, o
Non-standard test method ................ - N/A
Test Report Form No........................ 2/
Test Report Form(s) Originator.....: ZKT Testing
Master TRF : Dated: 2020-01-06

This device described above has been tested by ZKT, and the test results show that the equipment under
test (EUT) is in compliance with the FCC requirements. And it is applicable only to the tested sample
identified in the report.

This report shall not be reproduced except in full, without the written approval of ZKT, this document may
be altered or revised by ZKT, personal only, and shall be noted in the revision of the document.

. 802.11a/b/g/n/ac/ax 1200Mbps WLAN + Bluetooth v5.2 Combo

Product name.........ccocoooeviiiiiieies " SDIO Module

Trademark .......cccceeeveevvvecvvecvneceeeee s NJA
Model/Type reference......................... " BL-M8852BS2
Ratings......cooovveieeieieeeeeeee : Input: 3.3V===1A




Project No.: ZKT-2310248076E-3

Page 2 of 189
Testing procedure and testing location:
Testing Laboratory............c...ccccoeceevneee.l. - Shenzhen ZKT Technology Co., Ltd.
AdAress......cocoviviii e : 1/F, No. 101, Building B, No. 6, Tangwei Community

Industrial Avenue, Fuhai Street, Bao'an District,
Shenzhen, China

Tested by (name + signature)...................... Jim Liu 2 M" L (/{'

Tk o

Reviewer (name + signature)...................... * _Jackson Fang

Approved (name + signature)....................... " Lake Xie




Project No.: ZKT-2310248076E-3
Page 3 of 189

TABLE OF CONTENT

Test Report Declaration Page
T.VERSION ...ttt st e e e st e sae st e sae st esae st e ssa st esaa e aassaessesssessasssessasssennans 5
2. TEST SUMMARY .......otiiiteetecteertesteestesseestesssessesssessasssessasssessasssassasssessesssesssensassaessasnes 6
3. MEASUREMENT UNCERTAINTY ... ieteectecteeeecreseeseeestesseessessaessessaessssssessasnsans 7
4. PRODUCT INFORMATION AND TEST SETUP...........eeeeeeereeeecreeeeereeaeeneenne 38
4.1 ProducCt INfOrMatioN ......ccceeeeeiecciectecctcctcc ettt cste e sae s e e s aessaesssasssnessaessnassanansnas 38
4.2 Test Setup ConfigUuration .......ccccieeeeeieecicceecreeeceeceecreecsreeeseeesseesseesseeessessessseessaens 9
4.3 SUPPOrt EQUIPMENT ..c.uiiiteeieeteeteeteerteneeseestesseessesseessessesssesseessesssessesssessasssesssessassaessans 9
4.5 TESEMOGE ...ttt st s sae s sre s sae e s sae s sae s saa e s s e s saassaasssaesnasssasssnessnanans 11
4.6 TeSt ENVIFONMENT ...ttt ssre st sae s e e sae s s e ssesseessassaesssesasanes 12
5. TEST FACILITY AND TEST INSTRUMENT USED.........cccccevtrrirrtrnerrrenereeneeseennes 13
6. AC POWER LINE CONDUCTED EMISSION ..........ocootiiirteeeeeceeceeeeeceeseeeveeneenens 15
6.1 Block Diagram Of TESt SEIUP ...cueeeerveeeereeeeereeeectecrecteereeereesaeeseesseessesseessessesssennes 15
8.2 LMt eeeeiieieteeiecteeeecteetese e rte s e e steseeste s e e stessaeste s s essa s sessaesessaessesssessassaasasssansaenaansaanns 15
8.3  TESt PrOCEAUIE .....eeeeeeeereeeeeeteeereeeteeseeeeseeeseesseesseesssessseesssessaesssesssesssssssessssesssesssenns 15
8.4 TESTRESUI ...ttt ettt st sae s e e sae st e s e ssae s s e saessnessassnasanns 16
7. RADIATED SPURIOUS EMISSIONS ...........oooieeeeeecteceecteceeseesseestesaessesssessnens 18
7.1 Block Diagram Of TesSt SEIUD ..cccuieviirierieceecctcctectecee s sseesseessaeesseesseesssesssaessnens 18
7.2 LMt eceiiereeeeceerteseseesesseesesseesaessae s e essessaesse st esaasssessasssessaessesssessesssessasssessessaessannns 18
7.3 TSt PrOCEUUIE .....ueeieeectecteetecctectes e e seesaessaessreessaessesssesssasssaesssassssesssesssessssassaenns 19
T4 TESERESUIL ..ottt et e s s sae s st e s e e s sae s s st e s e e s sne s sassssessaessnasnnas 20
8. BAND EDGE ...........ooieeeeeeeterreetesessteseessesssessesstessessaessaessessaessessaessesssassssssasssessans 27
8.1 Block Diagram Of Test SEIUPD ..ccuieviiieeriireecctcctectecresce e see s e ssseeseessaesssaessnens 27
8.2 LiMit.ccreerrerraccrncsaesoncoreesnssacereesoee BBMMeecanssacersessesonserassassanssassasssassonsonsssaseace MinaliB eoeseee 27
8.3 TEST PrOCEAUIE ...ttt sve st e saessees e ssae s e e sse st essesaessesssassasssessasnsassaans 27
8.4 TESERESUIL ...ttt et s e s sre s st e s sae s sae s s e e s e e s saessaasssaessnessaaaneas 28
8.5.1 TSt REQUIFEMENT . ....cccceeeeeeeecteeeceeeeteeereeeete e sreeeeseeesseesesaeessssesssseesssessssssssaeens 44
8.5.2 TEST PROCEDURE ......ocovtirietertiententesteneesresstesseessesssessesssessessssssssssessssssasssessanns 44
8.5.3 DEVIATION FROM TEST STANDARD .....cutirtieteerteceecteceecreseecreseessesssesseessenns 45
8.5.4 TEST SETUP .eeeeeeeteceeteteteetecteestesteesaesaeste s s e ssesssessassaessasssessaessassasssasnnan 45
8.5.5 EUT OPERATING CONDITIONS .......ccoterterertenerntentenreseesresssessesssessesssessasssanns 45
9. CONDUCTED PEAK OUTPUT POWER...........oueeeecteceereeeecreseeseesnesssesseeaeas 94
9.1 Block Diagram Of TeSt SEIUP ..ccceceeviirerreenerientecreneesresreesesseeseessesssessesssessessaesnes 94
OIZF LiMit......cccernrrenernnrcnconnenronnc AR KM o rrrnecrnrrnernssnsrnresncendii ot IR 94
0.3 TESt PrOCEAUIE .....eeeeeeeeeeeeeeteeerreeteeraeeeseeesseesseesseesssessseesssesssesssessssesssssssessssesssessaenns 95
9.4 TEST RESUIL ..ttt ettt s see st sae st e ssesaesse st essasssesssesaesssessasssassaens 96
10. EMISSION BANDWIDTH& OCCUPIED BANDWIDTH.........ccceeerierrertenrereennenne 98
10.1 Block Diagram Of Test SEIUP ...ccvveeveiiriiriicetececctcctectecctcsees e ssre e e saessaeesneens 98




Project No.: ZKT-2310248076E-3
Page 4 of 189

T0.2  LIMIES cuteeieiteeeeceetecrestesesteseeste st este st e saes e essessaesaeesaessaessesssessasssessasssessasssasssessasnnes 98
10.3  TESE PrOCEAUIE ...ttt se e e s see s e ssae s e e saes s esaes s essesssassssssasanan 98
104 TESE RESUILS ittt ettt et e s e e s sae s sae s s e e s saessrassanessaassaasnns 100
11. POWER SPECTRAL DENSITY ......ooiiieteesececereseseseee e eeessesessesaesaesaesnenns 126
11.1  Block Diagram Of TeSt SEIUP .....cccverveerirrieniectentertenreesreertestesseesresseesseessesssessenns 126
11,2 LMt ettt et e e ste et este s e e e te s aestassaesaaesaessaessassaesaassaessasssansasnsansanns 126
11.3  TESE PrOCEAUIE ..ottt et eeee e e e s saeesssaesssseessssessseessssessssessssns 126
11,4 TESTRESUIL ...ttt st s e e sae st e saessr e s s essesanesaassnesaassnesas 128
12. FREQUENCY STABILITY ...ttt reeevestesseesaessssssesssessesssessasssessans 154
12.1 Block Diagram Of TeSt SEUP ..ccceeververrtrceecretertecreceesestesresteseseeeseeesaessessesaenns 154
12,2 LM ittt st et ste st e see st e sae st e sae st essessaesaaesaessaessessaesaessaessasssessasssassanns 154
12.3  TESE PrOCEAUIE ...ueeeeeeeeeteeteeceeeteeereeeeeesteeeaeeeseeesseesseeessessaesssesssesssesssssnseessaesnens 154
12,4 TESE RESUI ..ttt ettt stestesaesre s e s e s e s e s e s s s e s e s e eaesae s ennens 155
13. OPERATION IN THE ABSENCE OF INFORMATION TO THE TRANSMIT .... 179
G TR T o =0 [U 11T =Y o TR RRSE 179
13,2 TEST RESUIS .ottt sttt sre st e sae st e ssessaessassaes e esnasnesnanns 179

14.1 Applied procedures / liMit........ciieeeeiciiniereeereeeeesreesseeeeeesseesseessseesssesseesssens 180

14.2 DEVIATION FROM STANDARD .....cutitieeteeeecreetecteeeesteeseessesssesseesaessaessenns 180

14.3 TEST SETUP .ueceeeeceeeeeteneeereenseseessesseesseessessessassssessessssssssssesssssssssessassssssaasss 180
15. ANTENNA REQUIREMENT ........cooiiiteeeteceeeeseecteseeteeeecsesaessessaesssessessnensanns 189

(Note: N/A means not applicable)




Project No.: ZKT-2310248076E-3

Page 5 of 189

1. VERSION
Report No. Issue Date Description Approved
ZKT-2310248076E-3 Dec. 15, 2023 Original Valid
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2, TEST SUMMARY

The Product has been tested according to the following specifications:
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Test Item Test Requirement Test method Result
AC Power Line Conducted 47 CFR Part 15 Subpart E Section
ANSI C63.10-2013 PASS
Emission 15.407 (b)(6)
Radiated Spurious 47 CFR Part 15 Subpart E Section
emissions 15.205/1 5.407(b) §DB789033 PASS
47 CFR Part 15 Subpart E Section
Band edge 15.205/15.407(b) KDB789033 PASS
Conducted Peak Output 47 CFR Part 15 Subpart E Secti
onducted Peak Outpu ar ubpa ection KDB789033 PASS
Power 15.407 (a)
Emission Bandwidth 47 CFR Part 15 Subpart E Section
. . KDB789033 PASS
& Occupied Bandwidth 15.407 (a)(e)
47 CFR Part 15 Subpart E Section
Power Spectral Density ubp ' KDB789033 PASS
15.407 (a)
. 47 CFR Part 15 Subpart E Section
Frequency stability KDB789033 PASS
15.407 (g)
Operation in the absence of 47 CFR Part 15 Subpart E Section 47 CFR Part 15 PASS
information to the transmit 15.407 (b) Subpart E
. 47 CFR Part 15 Subpart E Section
Antenna Requirement 15.203 / PASS

Remark:

Test according to ANSI C63.10-2013.

N
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3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated
for tests performed on the Product as specified in CISPR 16-4-2. This uncertainty represents an expanded
uncertainty expressed at approximately the 95% confidence level using a coverage factor of k=2.

Item Uncertainty
Occupancy bandwidth U=154.3Hz
Adjacent channel power U=+1.3dB
Conducted Adjacent channel U=+1 38dB
power

Conducted output power _

Above 1G U=11.0dB
Conducted output power U=+0.9dB
below 1G

Power Spectral Density , Conduction U=+1.0dB
Conduction spurious emissions U=+2.8dB
Out of band emission U=154Hz
3m camber Radiated spurious _
emission(9KHz-30MH?z) U=14.8dB
3m camber Radiated spurious _
emission(30MHz-1GHz) U=14.3dB
3m chamber Radiated spurious _
emission(1GHz-18GHz) U=+4.5d8
3m chamber Radiated spurious _
emission(18GHz-40GHz) U=+3.448
humidity uncertainty U=15.3%
Temperature uncertainty U=+0.59C
Supply voltages U=t3%
Time U=t5%
Conducted emission(150K-30MHz) 3.2dB
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4, PRODUCT INFORMATION AND TEST SETUP

4.1 Product Information

Model(s):

Model Description:
Wi-Fi Specification:
Hardware Version:

Software Version:

Operation Frequency:

Max. RF output power:

Type of Modulation:

Antenna installation:

Antenna Gain:

Ratings:

BL-M8852BS2

N/A

IEEE 802.11a/n/ac/ax
V1.0

V1.0

IEEE 802.11a/n/ac(20M): 5150MHz ~5250MHz/ 4 channel
IEEE 802.11n/ac(40M): 5150MHz ~5250MHz/ 2 channel
IEEE 802.11ac/ax(80M): 5150MHz ~5250MHz/ 1 channel

IEEE 802.11a/n/ac(20M): 5250MHz ~5350 MHz/ 4 channel
IEEE802.11n/ac(40M): 5250MHz ~5350 MHz/ 2 channel
IEEE802.11ac/ax(80M): 5250MHz ~5350 MHz/ 1 channel

IEEE 802.11a/n/ac(20M): 5470MHz ~5725 MHz/ 11 channel
IEEE802.11n/ac(40M): 5470MHz ~5725 MHz/ 5 channel
IEEE802.11ac/ax(80M): 5470MHz ~5725 MHz/ 2 channel

IEEE 802.11a/n/ac(20M): 5725MHz ~5850MHz/ 5 channel
IEEE 802.11n/ac(40M): 5725MHz ~5850MHz/ 2 channel
IEEE 802.11ac/ax(80M): 5725MHz ~5850MHz/ channel

WiFi (5G): 17.838dBm

WiFi (5G):, OFDM/OFDMA, DSSS, OFDM, CCK

WiFi (5G):
802.11a: External Antenna 1: 2.0dBi
802.11a: External Antenna 2: 2.0dBi

The 5G WIFI, 802.11n20, 802.11n40, 802.11n80, 802.11ax80 can MIMO
model, then the antenna gain as below:

Directional gain=2.0dBi+10 X log(1+1)dB=5.01dBi

Input: 3.3V === 1A

N
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4.2 Test Setup Configuration

See test photographs attached in EUT TEST SETUP PHOTOGRAPHS for the actual connections between
Product and support equipment.

4.3 Support Equipment

Item Equipment Mfr/Brand Model/Type No. Series No. Note

802.11a/b/g/n/ac/ax

1200Mbps WLAN +
E-1 Bl stoothvs.2 Comb N/A BL-M8852BS2 Seepage8 | EUT
SDIO Module
A2 PC N/A ZKT-2 N/A Ancil

ary

Notes:

1. All the equipment/cables were placed in the worst-case configuration to maximize the emission during the
test.

2. Grounding was established in accordance with the manufacturer’'s requirements and conditions for the
intended use.
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4.4 Channel List
For 802.11a/n/ac/ax( 20M) Operation in the 5150MHz ~5250 MHz band
Channel Frequency Channel Frequency
36 5180MHz 44 5220MHz
40 5200MHz 48 5240MHz
For 802.11a/n/ac/ax(20M) Operation in the 5250MHz ~5350 MHz band
Channel Frequency Channel Frequency
52 5260MHz 60 5300MHz
56 5280MHz 64 5320MHz
For 802.11a/n/ac/ax(20M) Operation in the 5470MHz ~5725 MHz band
Channel Frequency Channel Frequency
100 5500MHz 124 5620 MHz
104 5520MHz 128 5640 MHz
108 5540MHz 132 5660 MHz
112 5560MHz 136 5680MHz
116 5580MHz 140 5700MHz
120 5600 MHz
For 802.11a/n/ac/ax(20M) Operation in the 5725MHz ~5850 MHz band
Channel Frequency Channel Frequency
149 5745MHz 161 5805MHz
153 5765MHz 165 5825MHz
157 5785MHz NA NA
For 802.11n/ac/ax(40M) Operation in the 5150MHz ~5250 MHz band
Channel Frequency Channel Frequency
38 5190MHz 46 5230MHz
For 802.11n/ac/ax(40M) Operation in the 5250MHz ~5350 MHz band
Channel Frequency Channel Frequency
54 5270MHz 62 5310MHz
For 802.11n/ac/ax(40M) Operation in the 5470MHz ~5725 MHz band
Channel Frequency Channel Frequency
102 5510MHz 126 5630MHz
110 5550MHz 134 5670MHz
118 5590MHz
For 802.11n/ac/ax(40M) Operation in the 5725MHz ~5850 MHz band
Channel Frequency Channel Frequency
151 5755MHz 159 5795MHz
For 802.11ac/ax(80M) Operation in the 5150MHz ~5250 MHz band
Channel Frequency Channel Frequency
42 5210MHz NA NA
For 802.11ac/ax(80M) Operation in the 5250MHz ~5350 MHz band
Channel Frequency Channel Frequency
58 5290MHz NA NA
For 802.11ac/ax(80M) Operation in the 5470MHz ~5725 MHz band
Channel Frequency Channel Frequency
106 5530MHz 122 5610 MHz
For 802.11ac/ax(80M) Operation in the 5725MHz ~5850 MHz band
Channel Frequency NA NA
155 5775MHz NA NA

N
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Test mode rate
802.11a 54M
802.11n 500M

802.11/acl/ax 500M

4.5 Test Mode

All test mode(s) and condition(s) mentioned were considered and evaluated respectively by
performing full tests, the worst data were recorded and reported.

RF Channel
Test Mode Tx/Rx
Low(L) Middle(M) High(H)
Channel 36 Channel 40 Channel 48
802.11a/n/ac/ax(20M)
5180MHz 5200MHz 5240MHz
Channel 38 N/A Channel 46
802.11n/ac/ax(40M) 5150MHz ~5250 MHz
5190MHz N/A 5230MHz
N/A Channel 42 N/A
802.11ac/ax(80M)
N/A 5210MHz N/A
Channel 52 Channel 56 Channel 64
802.11a/n/ac/ax(20M)
5260MHz 5280MHz 5320MHz
Channel 54 N/A Channel 62
802.11n/ac/ax(40M) 5250MHz ~5350 MHz
5270MHz N/A 5310MHz
N/A Channel 58 N/A
802.11ac/ax(80M)
N/A 5290MHz N/A
Channel 100 Channel 116 | Channel 140
802.11a/n/ac/ax(20M)
5500MHz 5580MHz 5700MHz
Channel 102 N/A Channel 134
802.11n/ac/ax(40M) 5470MHz ~5725 MHz
5510MHz N/A 5670MHz
Channel 106 N/A Channel 122
802.11ac/ax(80M)
5530MHz N/A 5610MHz
Channel 149 Channel 157 | Channel 165
802.11a/n/ac/ax(20M)
5745MHz 5785MHz 5825MHz
Channel 151 N/A Channel 159
802.11n/ac/ax(40M) 5725MHz ~5850 MHz
5755MHz N/A 5795MHz
N/A Channel 155 N/A
802.11ac/ax(80M)
N/A 5775MHz N/A




4.6 Test Environment
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Humidity(%): 54
Atmospheric Pressure(kPa): 101
Normal Voltage(DC): 3.3V
Normal Temperature('C):NT 23
Low Temperature('C).LT 0
High Temperature(C):HT 40

N



5. TEST FACILITY AND TEST INSTRUMENT USED

5.1

Conducted emissions Test
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Item | Kind of Equipment | Manufacturer Type No. Serial No. F\i/ren:\s/\i/s;e Last calibration | Calibrated until
1 LISN R&S ENV216 101471 N/A Nov. 14, 2023 | Nov. 13, 2024
2 LISN CYBERTEK | EM5040A | E1850400149 N/A Nov. 02, 2023 | Nov. 01, 2024
3 Test Cable N/A C-01 N/A N/A Nov. 02, 2023 | Nov. 01, 2024
4 Test Cable N/A C-02 N/A N/A Nov. 02, 2023 | Nov. 01, 2024
5 Test Cable N/A C-03 N/A N/A Nov. 02, 2023 | Nov. 01, 2024
6 | EMI Test Receiver R&S ESCI3 101393 442 SP3 | Nov.02,2023 | Nov. 01, 2024
7 Triple-Loop N/A RF300 N/A N/A Nov. 02, 2023 | Nov. 01, 2024

Antenna
8 | Absorbing Clamp DZ ZN23201 15034 N/A Nov. 07, 2023 | Nov. 06, 2024
9 | EMC Software Frad ezemc | VOrENMSICON) \ \
Radiation emissions& Radio Test equipment

Item Equipment Manufacturer Type No. Serial No. F\i/rg:;\i/s;e Last calibration | Calibrated until
1 s?gekc;rzu_r;;%ngz;ar KEYSIGHT 9020A | MY55370835 | A.17.05 | Nov.02,2023 | Nov.01, 2024
2 S(ﬁ’gﬁf_rl‘;gg‘ggﬁz‘jr R&S FSV40-N 100363 1.71SP2 | Nov. 02,2023 | Nov.01, 2024
3 E“’iglljztfgﬁez')" e R&S ESCI7 100969 4.32 Nov. 02,2023 | Nov. 01, 2024
4 <3§J°ngﬁ2t§5’&iz) Schwarzbeck | VULB9168 N/A N/A Nov. 13,2023 | Nov. 12, 2024
5 :gﬂ;ﬁ;‘;ﬂ‘g; Agilent AH-118 071145 N/A Nov. 13,2023 | Nov. 12, 2024
6 | 1'})%&?_?58&32 ) | AHSystem | SAS-574 588 N/A Nov. 13,2023 | Nov. 12, 2024
7 Loop Antenna TESEQ HLAG121 58357 N/A Nov. 16,2023 | Nov. 15, 2024
8 (3061”8%'5;\7;2) o AEn':Ap?i?igr 60747 N/A Nov. 02, 2023 | Nov. 01, 2024
o | GﬁzggfigéHz) HuiPu 8449B | 3008A00315 N/A Nov. 02,2023 | Nov. 01, 2024
10 Ampifier QuanJuDa | DLE-161 097 N/A Nov. 02, 2023 | Nov. 01, 2024

(500MHz-40GHz) : :
11 Test Cable N/A R-01 N/A N/A Nov. 02, 2023 | Nov. 01, 2024
12 Test Cable N/A R-02 N/A N/A Nov. 02, 2023 | Nov. 01, 2024
13 Test Cable N/A R-03 N/A N/A Nov. 02, 2023 | Nov. 01, 2024
14 Test Cable N/A RF-01 N/A N/A Nov. 02, 2023 | Nov. 01, 2024
= = (4



https://www.sogou.com/link?url=DSOYnZeCC_qv_5BaQ6x8X0ZJhnaYEB4BnN-M8twqkBSwHNPFi_XwIZRkdyISalkFIeZ8aQ291kY.
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15 Test Cable N/A RF-02 N/A N/A Nov. 02, 2023 | Nov. 01, 2024
16 Test Cable N/A RF-03 N/A N/A Nov. 02, 2023 | Nov. 01, 2024
17 ESG Signal Agilent E44218B N/A B.03.84 | Nov.02, 2023 | Nov.01, 2024
Generator
18 Signal Generator Agilent N5182A N/A A.01.87 Nov. 02, 2023 Nov. 01, 2024
19 | Magnetic Field Narda ELT-400 0-0344 N/A Nov. 16, 2023 | Nov. 15, 2024
Probe Tester

Wideband Radio

20 | Communication R&S CMW500 106504 V3722 | Nov.02 2023 | Nov.01,2024
Test

21 MWRF Power MW PIW100-RF N/A N/A Nov. 02, 2023 | Nov. 01, 2024

Meter Test system CB
22 Power Meter KEYSIGHT | N1912AP N/A A05.00 | Nov.02, 2023 | Nov.01, 2024
23 | D.C. Power Supply LongWei TPR-6405D N/A N/A \ \
24 | EMC Software Frad EzeEmc | VerEMC-CO N/A \ \

N 3A1.1

25 RF Software MW MTS8310 V2.0.0.0 N/A \ \
26 Turntable MF MF-7802BS N/A N/A \ \
23 Antenna tower MF MF-7802BS N/A N/A \ \

N
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6. AC POWER LINE CONDUCTED EMISSION

6.1 Block Diagram Of Test Setup
Shielding Room
Test Receiver
74 EuT -
A EER s
F, -I—- —
7,
&
/ E
/ 8
AC Maia [ «/:(
<+ LIS 0 Lisnz b A n
Ground Reference Plane
6.2 Limit

Table 4 - AC power-line conducted emissions limits

Frequency (MHz) Conducted limit (dBuV)

Quasi-peak Average
0.15-0.5 66 to 5eNote ! 56 to 4gNote !
05-5 56 46
5-30 60 50

Note 1: The level decreases linearly with the logarithm of the frequency.

* Decreasing linearly with the logarithm of the frequency

6.3 Test procedure

1) The mains terminal disturbance voltage test was conducted in a shielded room.

2) The EUT was connected to AC power source through a LISN 1 (Line Impedance Stabilization
Network) which provides a 50Q/50uH + 5Q linear impedance. The power cables of all other units of the
EUT were connected to a second LISN 2, which was bonded to the ground reference plane in the same
way as the LISN 1 for the unit being measured. A multiple socket outlet strip was used to connect
multiple power cables to a single LISN provided the rating of the LISN was not exceeded.

3) The tabletop EUT was placed upon a non-metallic table 0.8m above the ground reference plane.
And for floor-standing arrangement, the EUT was placed on the horizontal ground reference plane,

4) The test was performed with a vertical ground reference plane. The rear of the EUT shall be 0,4 m
from the vertical ground reference plane. The vertical ground reference plane was bonded to the
horizontal ground reference plane. The LISN 1 was placed 0,8 m from the boundary of the unit under
test and bonded to a ground reference plane for LISNs mounted on top of the ground reference plane.
This distance was between the closest points of the LISN 1 and the EUT. All other units of the EUT
and associated equipment was at least 0,8 m from the LISN 2.

5) In order to find the maximum emission, the relative positions of equipment and all of the interface
cables must be changed according to ANSI C63.10 on conducted measurement.

N
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6.4 Test Result

Temperature: 26°C Relative Humidity: 54%
Pressure: 101 kPa Polarization: L
Test Voltage: AC 120V/60Hz Test Mode : 802.11a TX - 5180MHz
80.0 dBuY
70 ! B I R | 1 |
\ FCC Part15 CE-Class B_QP
60 - :
e . | — |
CC Part]5 CE -Class B_AVie
50 |
40 .
gt
30 { ! ' AL e A .
Vi I ANRANA., | — poak
~ ATSTRRLIA T
20 L [ 1 | | W M AVE
10
0.0
0.150 (MHz) 30.000
Frequency |Reading | Factor | Level Limit |Margin
No- | " "(MHz) | (dBuv) | @B) | @Buv) | @Buv) | @B) [Petecr [P/F| Remark
1 0.1500 28.88 2048 49.36 66.00 |-16.64| QP P
2 0.1515 12.60 2049 33.09 55.92 |-22.83| AVG | P
3 0.4380 29.54 20.57 50.11 57.10 |[-6.99 QP P
4 0.4425 19.01 20.57 39.58 47.01 -743 | AVG | P
5 0.4785 32.13 20.56 52.69 56.37 -3.68 QP P
6 0.4830 21.80 20.55 4235 46.29 |[-394 | AVG | P
[4 0.8564 24.32 2069 45.01 56.00 |-10.99| QP E
8 0.8609 10.08 2069 30 FT 46.00 [-15.23| AVG | P
9 1.4729 25:37 20.81 46.18 56.00 -9.82 QP P
10 1.4729 15.51 20.81 36.32 46.00 |[-968 | AVG | P
i 3.2145 9.20 20.79 29.99 46.00 [-16.01] AVG | P
12 3.3090 23.70 20.79 44.49 56.00 |-11.51| QP P
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Temperature : 26°C Relative Humidity: 54%

Pressure : 101kPa Phase : N

Test Voltage : AC 120V/60Hz Test Mode : 802.11a TX - 5180MHz
800 dBuV

FCC Pat15 CE-Class B_QP

peak

YW)\&“‘“%M'W,MMW L / '-wa “/ML/“ f‘v\w AVG

10
0.0
0.150 (MHz) 30.000
No. | PGk | GBuvy | @8y | @By | @By | (o) | Do [PIF| Remark
1 0.1500 34.57 20.58 5515 66.00 [-10.85| QP P
2 0.1500 14.59 20.58 35.17 56.00 |-20.83| AVG | P
3 0.2040 26.92 20.79 47.71 63.45 ([-15.74| QP P
4 0.2040 11.17 20.79 31.96 53.45 |-21.49| AVG | P
5 0.4785 28.21 20.70 48.91 56.37 | -7.46 QP P
6 0.4830 19.46 20.69 40.15 46.29 -6.14 | AVG | P
7 1.2480 24.92 20.81 4573 56.00 |-10.27| QP P
8 1.2525 11.79 20.82 3261 46.00 [-13.39| AVG | P
9 1.5135 26.18 20.82 47.00 56.00 -9.00 QP P
10 15135 12.19 20.82 33.01 46.00 |[-12.99| AVG | P
1" 13.3665 21.87 2153 43.40 60.00 |-16.60| QP E
12 13.3665 9.70 21:53 3123 50.00 |[-18.77| AVG | P
Notes:

1.An initial pre-scan was performed on the line and neutral lines with peak detector.

2.Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.
3.Mesurement Level = Reading level + Correct Factor.

4.The test data shows only the worst case ANT1 802.11aTX - 5180MHz.
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7. RADIATED SPURIOUS EMISSIONS
7.1 Block Diagram Of Test Setup
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J -

Figure 1. Below 30MHz

Figure 2. 30MHz to 1GHz
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Figure 3. Above 1GHz

7.2 Limit
Spurious Emissions:
Measurement
Frequency Field strength (dBuV/m) Remark distance (m)
0.009MHz-0.490MHz 20log 2400/F (kHz) + 80 Quasi-peak 3
0.490MHz-1.705MHz 20log 24000/F (kHz) + 40 Quasi-peak 3
1.705MHz-30MHz 20log 30 + 40 Quasi-peak 3
30MHz-88MHz 40.0 Quasi-peak 3
88MHz-216MHz 43.5 Quasi-peak 3
216MHz-960MHz 46.0 Quasi-peak 3
960MHz-1GHz 54.0 Quasi-peak 3
Above 1GHz 54.0 Average 3

Note: 15.35(b), Unless otherwise specified, the limit on peak radio frequency emissions is 20dB above the
maximum permitted average emission limit applicable to the equipment under test. This peak limit applies to the

total peak emission level radiated by the device.

N
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If radiated measurements are performed, field strength is then converted to EIRP as follows:
(i) EIRP = ((E*d)*2) / 30

where:

* E is the field strength in V/m;

« d is the measurement distance in meters;

* EIRP is the equivalent isotropically radiated power in watts.

(ii) Working in dB units, the above equation is equivalent to:
EIRP[dBm] = E[dBuV/m] + 20 log(d[meters]) - 104.77

(iii) Or, if d is 3 meters:

EIRP[dBm] = E[dBpV/m] - 95.2

7.3 Test procedure

Below 1GHz test procedure as below:

a.The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter semi-anechoic
camber. The table was rotated 360 degrees to determine the position of the highest radiation.

b.The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the top of a
variable-height antenna tower.

c.The antenna height is varied from one meter to four meters above the ground to determine the maximum
value of the field strength. Both horizontal and vertical polarizations of the antenna are set to make the
measurement.

d.For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned to
heights from 1 meter to 4 meters (for the test frequency of below 30MHz, the antenna was tuned to heights 1
meter) and the rota table table was turned from 0 degrees to 360 degrees to find the maximum reading.

e.The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum Hold
Mode.

f.If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing could be
stopped and the peak values of the EUT would be reported. Otherwise the emissions that did not have 10dB
margin would be re-tested one by one using peak, quasi-peak or average method as specified and then
reported in a data sheet.

Above 1GHz test procedure as below:

g.Different between above is the test site, change from Semi- Anechoic Chamber to fully Anechoic Chamber
and change form table 0.8 meter to 1.5 meter( Above 18 GHz the distance is 1 meter and table is 1.5 meter).
h.Test the EUT in the lowest channel ,the middle channel ,the Highest channel

j-Repeat above procedures until all frequencies measured was complete.

Receiver set:

Frequency Detector RBW VBW Remark
0.009MHz-0.090MHz Peak 10kHz 30KHz Peak
0.009MHz-0.090MHz Average 10kHz 30KHz Average
0.090MHz-0.110MHz Quasi-peak 10kHz 30KHz Quasi-peak
0.110MHz-0.490MHz Peak 10kHz 30KHz Peak
0.110MHz-0.490MHz Average 10kHz 30KHz Average

0.490MHz -30MHz Quasi-peak 10kHz 30kHz Quasi-peak
30MHz-1GHz Quasi-peak 120 kHz 300KHz | Quasi-peak
Above 1GHz Peak 1MHz 3MHz Peak
Peak 1MHz 10Hz Average
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7.4 Test Result

30MHz-1GHzTest Results:
Modulation : 802.11a (the worst data)
Test Channel : 5780MHz

Antenna polarity: H

0.0 dBulY fm

FCC part 158 Class B Radiation

50 Maigin -6 i [

" | ' : mED
1 | FZ : I WJ{I M\Jl,g-wpmk

) MW W MJWW
o - - o s fhiii

Reading Correct Measure-

Mo. Mk.  Freq. Level Factor ment Limit  Owver
MHz dBuV dB dBuVim dB/m dB Detector
1 1 426000 4055 -6.51 3404 4000 -59 QP
2 971148 4307 -9.82 3325 4350 -1025 QP
3 1532000 40.70 -5.46 3524 4350 -826 QP
4 3746225 4289 -3.36 3953 4600 -647 QP
5 6919864 3419 375 3794 4600 -BO6 QP
6 * 8922907 3402 6.96 4098 4600 -502 QP




1l

Antenna polarity: V
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0 dBuvim
FCC part 158 Claze B Radiation
M apgin -6 0B
| 5
| J T2
1 | /ﬂ)“'} ; peak
g, ; M‘N 'ﬂ’/ LL
MPJ‘\ ol
0
SO0 [H1] T (W] ] 0o
Reading Comect Measure-
Mo. Mk.  Freg Level Factor ment Limit Ower
MHz dBuV dB dBuim dBim dB Detector
1 1 437351 4210 -6.53 357 4000 -443 QP
2 858983 4140 1032 3108 4000 -892 QP
3 2010388 4557 -9.40 /AT 4350 -T33 QP
4 2082681 3043 555 3388 4600 -1212 QP
5 1 8961770 39.80 2.36 4216 4600 -384 QP
6 * 7422586 37T 4867 4238 4600 -382 QP

Remark: Factor = Cable lose + Antenna factor - Pre-amplifier; Margin = Limit — Level

1. The margin of 9K-30MH measurement exceeds 20dB, so the test chart is not included. Test

Mode: 802.11a20 (the worst)

N



Radiated Spurious Emission ( Above 1GHz):

ANT 1

Modulation : 802.11(a) (the worst data)

Project No.: ZKT-2310248076E-3

Page 22 of 189

Freq Rd_level | Factor Level Limit Over detector | Height | Degree Antfenn_a
(MHz) (dBuV/m) [ (dB) [ (dBuV/m) | (dBuV/m) | (dB) polarization
Channel:5180MHz
10360 40.47 16.39 56.86 74 -17.14 PK 1.14 18 H
10360 26.30 16.39 42.69 54 -11.31 AV 1.50 274 H
10360 39.29 16.39 55.68 74 -18.32 PK 1.03 240 \
10360 25.27 16.39 41.66 54 -12.34 AV 1.04 161 \Y
Channel:5240MHz
10480 40.47 16.11 56.58 74 -17.42 PK 1.29 359 H
10480 25.60 16.11 41.71 54 -12.29 AV 1.14 20 H
10480 39.99 16.11 56.10 74 -17.90 PK 1.22 45 \Y
10480 27.28 16.11 43.39 54 -10.61 AV 1.19 277 \Y
Channel:5260MHz
10520 40.66 16.39 57.05 74 -16.95 PK 1.25 309 H
10520 25.96 16.39 42.35 54 -11.65 AV 1.58 261 H
10520 41.10 16.39 57.49 74 -16.51 PK 1.14 227 \
10520 27.85 16.39 44.24 54 -9.76 AV 1.04 120 \Y
Channel:5320MHz
10640 41.02 16.39 57.41 74 -16.59 PK 1.23 319 H
10640 27.88 16.39 44 .27 54 -9.73 AV 1.51 285 H
10640 40.38 16.39 56.77 74 -17.23 PK 1.52 145 \Y
10640 26.92 16.39 43.31 54 -10.69 AV 1.28 56 \Y
Channel:5500MHz
11000 40.47 16.39 56.86 74 -17.14 PK 1.34 218 H
11000 27.14 16.39 43.53 54 -10.47 AV 1.02 247 H
11000 39.38 16.39 55.77 74 -18.23 PK 1.06 246 \Y
11000 27.44 16.39 43.83 54 -10.17 AV 1.45 100 \Y

N
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Channel:5700MHz

11400 39.76 16.39 56.15 74 -17.85 PK 1.32 284 H
11400 25.27 16.39 41.66 54 -12.34 AV 1.01 205 H
11400 40.68 16.39 57.07 74 -16.93 PK 1.04 283 \Y
11400 25.64 16.39 42.03 54 -11.97 AV 1.20 238 \Y
Channel:5745MHz
11490 39.90 17.46 57.36 74 -16.64 PK 1.90 120 H
11490 25.05 17.46 42.51 54 -11.49 AV 1.36 316 H
11490 39.48 17.46 56.94 74 -17.06 PK 1.07 272 \Y
11490 25.61 17.46 43.07 54 -10.93 AV 1.23 99 \Y
Channel:5825MHz
11650 41.05 17.57 58.62 74 -15.38 PK 1.51 134 H
11650 25.93 17.57 43.50 54 -10.50 AV 1.80 215 H
11650 41.97 17.57 59.54 74 -14.46 PK 1.26 89 \Y
11650 2717 17.57 44.74 54 -9.26 AV 1.19 106 \Y

The test data shows only the worst case ANT1.




Modulation : 802.11(n40) (the worst data)
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ANT 1+ANT2
Freq Rd_level | Factor Level Limit Over detector | Height | Degree Antfenn.a
(MHz) | (dBuV/m) | (dB) [ (dBuV/m) | (dBuV/m) | (dB) polarization
Channel:5190MHz
10380 39.29 16.34 55.63 74 -18.37 PK 1.29 60 H
10380 26.40 16.34 42.74 54 -11.26 AV 1.05 9 H
10380 41.97 16.34 58.31 74 -15.69 PK 1.42 169 \Y
10380 25.90 16.34 42.24 54 -11.76 AV 1.53 104 \Y,
Channel:5230MHz
10460 39.86 16.15 56.01 74 -17.99 PK 1.09 46 H
10460 25.44 16.15 41.59 54 -12.41 AV 1.86 223 H
10460 40.42 16.15 56.57 74 -17.43 PK 1.38 339 \
10460 27.38 16.15 43.53 54 -10.47 AV 1.54 355 \Y
Channel:5270MHz
10540 40.10 16.34 56.44 74 -17.56 PK 1.85 37 H
10540 25.14 16.34 41.48 54 -12.52 AV 1.61 252 H
10540 41.82 16.34 58.16 74 -15.84 PK 1.15 207 \Y
10540 26.95 16.34 43.29 54 -10.71 AV 1.52 271 \Y
Channel:5310MHz
10620 40.53 16.34 56.87 74 -17.13 PK 1.34 290 H
10620 27.43 16.34 43.77 54 -10.23 AV 1.40 124 H
10620 40.04 16.34 56.38 74 -17.62 PK 1.39 42 \Y
10620 26.10 16.34 42.44 54 -11.56 AV 1.35 282 \Y
Channel:5510MHz
11020 40.76 16.34 57.10 74 -16.90 PK 1.55 101 H
11020 25.41 16.34 41.75 54 -12.25 AV 1.29 96 H
11020 41.39 16.34 57.73 74 -16.27 PK 1.46 215 \Y,
11020 27.06 16.34 43.40 54 -10.60 AV 1.14 112 \Y
Channel:5670MHz
11340 39.60 16.34 55.94 74 -18.06 PK 1.32 220 H
11340 25.79 16.34 42.13 54 -11.87 AV 1.53 159 H
11340 39.12 16.34 55.46 74 -18.54 PK 1.86 137 \Y,

N
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25.83 16.34 42.17 54 -11.83 AV 1.13 202 \Y,
Channel:5755MHz

11510 40.30 17.49 57.79 74 -16.21 PK 1.81 187 H

11510 27.60 17.49 45.09 54 -8.91 AV 1.53 306 H

11510 41.61 17.49 59.10 74 -14.90 PK 1.1 137 \Y,

11510 26.39 17.49 43.88 54 -10.12 AV 1.81 155 \Y
Channel:5795MHz

11590 40.83 17.52 58.35 74 -17.69 PK 1.74 299 H

11590 25.15 17.52 42.67 54 -15.65 AV 1.29 48 H

11590 39.53 17.52 57.05 74 -16.95 PK 1.01 224 \Y,

11590 26.28 17.52 43.80 54 -10.20 AV 1.22 287 \

N
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Modulation : 802.11(VH80) (the worst data

Freq Rd_level | Factor Level Limit Over detector | Height | Degree Antfenn.a
(MHz) | (dBuV/m) | (dB) [ (dBuV/m) | (dBuV/m) | (dB) polarization
Channel:5210MHz
10420 41.89 16.25 58.14 74 -15.86 PK 1.82 241 H
10420 25.77 16.25 42.02 54 -11.98 AV 1.80 31 H
10420 40.07 16.25 56.32 74 -17.68 PK 1.80 88 \Y,
10420 27.09 16.25 43.34 54 -10.66 AV 1.69 244 \Y,
Channel:5290MHz
10580 41.49 16.25 57.74 74 -16.26 PK 1.64 30 H
10580 27.81 16.25 44.06 54 -9.94 AV 1.45 112 H
10580 41.25 16.25 57.50 74 -16.50 PK 1.85 268 \
10580 27.66 16.25 43.91 54 -10.09 AV 1.43 105 \Y,
Channel:5530MHz
11060 41.04 17.50 58.54 74 -15.46 PK 1.90 292 H
11060 27.61 17.50 45.11 54 -8.89 AV 1.61 171 H
11060 41.10 17.50 58.60 74 -15.40 PK 1.63 197 \Y
11060 25.87 17.50 43.37 54 -10.63 AV 1.64 97 \Y
Channel:5775MHz
11550 41.53 17.50 59.03 74 -14.97 PK 1.16 250 H
11550 26.91 17.50 44.41 54 -9.59 AV 1.66 125 H
11550 41.01 17.50 58.51 74 -15.49 PK 1.57 111 \Y
11550 26.91 17.50 44.41 54 -9.59 AV 1.12 141 \Y
Remark:
1.Factor = Antenna Factor + Cable Loss — Pre-amplifier. Emission level = Reading Result + Factor, Margin

= Emission level - Limits

2.The EUT was tested in the low, high channel and the worst case position data was reported.

3.Testing is carried out with frequency rang 9kHz to the tenth harmonics, other than listed in the table above are
attenuated more than 20dB below the permissible limits or the field strength is too small to be measured.
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8. BAND EDGE
8.1 Block Diagram Of Test Setup

Radio Test System EUT

8.2 Limit

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz band shall
not exceed an e.i.r.p. of =27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz band shall
not exceed an e.i.r.p. of =27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725 GHz band
shall not exceed an e.i.r.p. of -27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band: All emissions within the frequency range from the
band edge to 10 MHz above or below the band edge shall not exceed an e.i.r.p. of =17 dBm/MHz; for
frequencies 10 MHz or greater above or below the band edge, emissions shall not exceed an e.i.r.p. of =27
dBm/MHz.

(5) The emission measurements shall be performed using a minimum resolution bandwidth of 1 MHz. A lower
resolution bandwidth may be employed near the band edge, when necessary, provided the measured energy is
integrated to show the total power over 1 MHz.

(6) Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in §15.209.
Further, any U-NII devices using an AC power line are required to comply also with the conducted limits set
forth in §15.207.

8.3 Test procedure

1. Check the calibration of the measuring instrument using either an internal calibrator or a

known signal from an external generator.

2. Position the EUT without connection to measurement instrument. Turn on the EUT and

connect its antenna terminal to measurement instrument via a low loss cable. Then set it to

any one measured frequency within its operating range, and make sure the instrument is

operated in its linear range.

3. Set RBW of spectrum analyzer to 1 MHz with a convenient frequency span.

4. Measure the highest amplitude appearing on spectral display and set it as a reference level. Plot the graph
with marking the highest point and edge frequency.

5. Repeat above procedures until all measured frequencies were complete.




8.4 Test Result

Test Graph
5150-5250MHz:

ANT 1
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ANT 2
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Aot Syt Analyris - Sevpt S
TH -
Center Freq 5.130000000 GHz Avg Typa: Log-Par a Avg Type: Log-Far

PHO: fam =+ Trig-Fres Run AvgiHeld: 1001400 3 —e- TrigFn Augiold: 1001100
IFGaiact ow BAtten: 30 48 Forstl

Ref Offsst 851 dB
Ref 20.00 dBm

Start 5.1900 Stop 3.
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.333ms (1

#VBW 3.0 MHz

Shoaummnae

Shoaummnae

»



Project No.: ZKT-2310248076E-3
Page 31 of 189

802.11n(HT20)-5180 802.11n(HT20)-5240

Aot Syt Analyris - Sevpt S Aot Syt Analyris - Sevpt S
s : T

Center Freq 5.100000000 GHz Avg Typa: Log-Par A Center Freq 5.320000000 GHz Avg Typa: Log-Par
Trig: Fres Fun AvgiHeld: 1001400 i fam =e- TrigFn AvgiHeld: 1001400
#isten: 30 dE8 o

Ref Offsst 844 dB
Ref 20.00 dBm

‘Stop 5.2000 GHz 2200 GHz
#VBW 3.0 MHz Sweep 1.333 ms (10001 pts] #Res BW 1.0 MHz

Stop 54200 GHz,
#VBW 3.0 MHz Sweep 1.333 ms (10001 pts;

802.11n(HT40)-5190 802.11n(HT40)-5230

Aot Syt Analyris - Sevpt S
Center Freq 5.130000000 GHz HAvg Typa: Log-Par a Avg Typa: Log-Par
PHO: fam =+ Trig-Fres Run Augiold: 1001100 Y PNO: famt = THIGEFE Augiold: 1001100
IFGaiact ow BAtten: 30 48 IFGadacl aw
1 £ o
Ref Offsst 861 dB MEr1
Ref 20.00 dBm

. Start 5.1900
#Res BW 1.0 MHz #VEW 3.0 MHz

Shoaummnae

Shoaummnae

802.11ax(VH80)-5210

802.11ac(VH80)-5210

[T ———————y
K

Aot Syt Analyris - Sevpt S
|

II:EI’\I&I Freq 5.190000000 GHz Bavg Type: RMS
. Trig: Fres Run AvgiHold: 100100

Center Freq 5.190000000 GHz Avg Type: Log-Pur
001100 PHOLE
1FGain:Low EAtten: 0 4B

PHO: Fat - TrigFres Run Augiold: 1
IF Gadack aw #hsien: 30 dEf

Ref Offset 852 dB
Ref 20.00

dBm v__Ref 20.00 dBn

Stop 5.2000 GHz|
FVBW 3.0 MHz Sweep 2.667 ms (40001 pts)

Siap 5.
Sweep 1.333 ms (10001 pt

Start 5.0800 GHz

5

S om e

»
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802.11a-5320

802.11a-5260

Aot Syt Analyris - Sevpt S

T
5.180000000 GHz

Center Freq Avg Typa: Log-Far

Trig: Fras Run AugiHold: 1
BAsten: a8
Ref Offset .55 dB Mkri

op 5.2800 GHz
Sweep 1.333 ms (10001 pis]

Start 50800 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz
10,500 dim|
-45.T4T dBm |

Shoaummnae

Center Freg

Aot Syt Analyris - Sevpt S
5.400000000 GHz

Shoaummnae

Avg Typa: Log-Pur
AvgiHeld: 1001400

MEkr1 ¢

5
Sweep 1.333 ms (10001 pis]

#VBW 3.0 MHz

9.104 dBm|
43741 dBm |

802.11ac(VH20)-5260

Aot Syt Analyris - Sevpt S
s

Avg Typa: Log-Pur
AvgiHeld: 1001400

5.120000000 GHz
Trig: Fres Run

Center Freg
#isten: 30 dE8
MEkr1

Ref Offsst .55 dB
Ref 20.00 dBm

~ Stop 5.2800 GHz
Sweep 1.333 ms (10001 pis]

es BW 1.0 MHz #VEW 3.0 MHz

Shoaummnae

Aot Syt Analyris - Sevpt S
s

Center Freg

Ref Offset 8.75 dB
Ref 2 dBm

Shoaummnae

5.400000000 GHz

802.11ac(VH20)-5320

Avg Typa: Log-Pur
Trige Fr AvgiHeld: 1001400
BAtten:

MEr1 £

~ Stop 5.5000 GHz
Sweep 1.333 ms (10001 pis]

802.11ac(VH40)-5310

Avg Type: Log-Far
PHO: P = AugiHold: 1001100
IF Gadack aw

Mkr1

wooGHz i ~ Stop 5.3100 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.333 ms (10001 pts;

Center Freg 5

#Res BW 1.0 MHz

Aot Syt Analyris - Sevpt S
|
370000000 GHz

Avg Typa: Log-Pur
Trige Fr AvgiHeld: 1001400

PHO; Fam e
Shsten:

IFGasacl ow

MEkr1 ¢

 Stop 54700 GHz
#VBW 3.0 MHz Sweep 1.333 ms (10001 pts;

 dBm|
A48 dBm
28561 dBm|

Al
350 10 GHz|

802.11n(HT20)-5260

802.11n(HT20)-5320

»




Aot Syt Analyris - Sevpt S

Center Freq 5.180000000 GHz

Ref Offset 8.66 dB

Start 5.0800 GHz

SBeaummammie

Avg Typa: Log-Pur
AvgiHeld: 1001400

Mkr1

Aot Syt Analyris - Sevpt S
Center Freq 5.400000000 GHz

Ref Ofset 8.75 dB

Stop 5.2800 GHz
ms (10001 pis;

SBoaummawns

E
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Avg Typa: Log-Pur
AvgiHeld: 1001400

Trige Fr
Batte

MEkr1 ¢

Stop 5.5000 GHz,
#VBW 3.0 MHz Sweep 1.333 ms (10001 pts;

E

Aot Syt Analyris - Sevpt S
Center Freq 5.210000000 GHz

Ref Off3et 858 dB
Ref 20.00 dBm__

SBeaummammie

Trig: Fres Run
BAtten: 30 48

#VBW 3.0 MHz

55 dBm|

~45.135 dBm
41041 d8m|

Avg Typa: Log-Pur
AvgiHeld: 1001400

MEKr1 5

Aot Syt Analyris - Sevpt S

Center Freq 5.370000000 GHz

Ref Off3et 853 dB
0.00 dBm__

_’1

Start 5.2700 GHz

SBoaummawns

E

Avg Type: Log-Far
PHO: Pa ~aee THIGEFE AugiHold: 1001100
IF Gadack aw

MEKr1 5

Stop 54700 GHz,
Sweep 1.333 ms (10001 pis]
299 dBm|

4331 d8m |
d8m|

E

Offset 5.05 dB
20.00 dBm__

SBoaummawns

PHO; Fast

IFGasacl ow

-

Trig: Fres Run
BAtten: 30 48

Avg Typa: Log-Pur
001100

Avgiold: 1

Stop 5.3700 GHz,
ms (10001 pis;

E

N
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802.11a-5320

Aot Syt Analyris - Sevpt S

Center Freq 5.180000000 GHz

Start 50800 GHz
#Res BW 1.0 MHz

Shoaummnae

802.11a-5260

Avg Typa: Log-Pur
AvgiHeld: 1001400

#VBW 3.0 MHz

Sweep 1.333 ms (10001 pis]

Mkr1

 Stop 5.2800 GHz

#Res BW 1.0 MHz

Avg Typa: Log-Pur
Trige Fr AvgiHeld: 1001400
Batte

MEkr1 ¢

~ Stop 5.5000 GHz
Sweep 1.333 ms (10001 pis]

#VBW 3.0 MHz

Shoaummnae

802.11ac(VH20)-5320

Aot Syt Analyris - Sevpt S
s

Center Freq 5.180000000 GHz

Ref Offsst .55 dB
Ref 20.00 dBm

#Res BW 1.0 MHz

Shoaummnae

Avg Typa: Log-Pur

Trig: Fres Run AvgiHold: 1

#VBW 3.0 MHz

Mkr1

~ Stop 5.2800 GHz
Sweep 1.333 ms (10001 pis]

Aot Syt Analyris - Sevpt S
s

Avg Typa: Log-Pur
Avgiold: 1

5.400000000 GHz S

-
Shsten: 30 dB

PHO; Fast
IFGasacl ow

Mkr1

Ref Offset 8.75 dB
el 20.00 dBm

Stop 5.5000 GHz
#VBW 3.0 MHz Sweep 1.333 ms (10001 pts;

SBeaummaar

Aot Syt Analyris - Sevpt S
|

Center Freg

Ref Offsst 853 dB
Ref 20.00 dBm

5.210000000 GHz

802.11ac(VH40)-5270

#Avg Typa: Lo
Trig: Fres Run

PHO; Fam e
Shsten: 30 dB

IFGasacl ow

#VBW 3.0 MHz

192 dBm|
B

41,246 dBm|

AugiHald: 1007300

g-Far
Mkr1

3

802.11ac(VH40)-5310

Aot Syt Analyris - Sevpt S
370000000 GHz Avg Typa: Log-Far
001100

Avgiold: 1

Center Freq 5. Trig:Fr

Bhsten:
MEr1 £

Ref Offset 853 dB
Ref 2 dBm

 Stop 54700 GHz
#VBW 3.0 MHz Sweep 1.333 ms (10001 pts;

802.11n(HT20)-5320

802.11n(HT20)-5260

»




Aot Syt Analyris - Sevpt S

Center Freq 5.180000000 GHz

Ref Offset 8.66 dB

Start 5.0800 GHz

SBeaummammie

Avg Typa: Log-Pur
AvgiHeld: 1001400

Mkr1

Stop 5.2800 GHz

Aot Syt Analyris - Sevpt S

Center Freq 5.400000000 GHz

ms (10001 pis;

SBoaummawns

E
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Avg Typa: Log-Pur
AvgiHeld: 1001400

Trige Fr
Batte

MEkr1 ¢

Stop 5.5000 GHz
Sweep 1.333 ms (10001 pis]

#VBW 3.0 MHz

E

Aot Syt Analyris - Sevpt S
Center Freq 5.210000000 GHz

Ref Off3et 858 dB
Ref 20.00 dBm__

SBeaummammie

Avg Typa: Log-Pur
Trig: Fres Run AvgiHeld: 1001400

Shsten: 30 dB

#VBW 3.0 MHz

Aot Syt Analyris - Sevpt S

Center Freq 5.370000000 GHz

Ref Off3et 853 dB
0.00 dBm__

Start 5.2700 GHz

SBoaummawns

E

Avg Typa: Log-Pur
Trige Fr AvgiHeld: 1001400

PHO; Fam e
Shsten:

IFGaiact ow

MEkr1 5

Stop 5.4700 GHz
#VEW 3.0 MHz Sweep 1,333 ms (10001 pts:

E

A Sy trvim Analyres - Sevpt S

Offset 5.05 dB
20.00 dBm__

SBoaummawns

5.263020000000 GHz

802.11ac(VH80)-5290

Avg Typa: Log-Pur
Trig: Fres Run AvgiHeld: 1001400

PHO; Fam e
Shsten: 30 dB

IFGasacl ow

#VBW 3.0 MHz

Stop 5.3700 GHz,
ms (10001 pis;

E

N
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Aot Syt Analyris - Sevpt S
s

Center Freq 5.420000000 GHz

Shoaummnae

802.11a-5500

Avg Typa: Log-Pur
AvgiHeld: 1001400

Trig: Fres Run
BAtten: 30 48

op 5.520
Sweep 1.333 ms (10001 pis]

#VBW 3.0 MHz

802.11a-5700

Aot Syt Analyris - Sevpt S
s

Avg Typa: Log-Pur
AvgiHeld: 1001400

Mkr1 ¢

5
#VBW 3.0 MHz Sweep 1.333 ms (10001 pts;

Shoaummnae

Aot Syt Analyris - Sevpt S
s
Center Freq 5.420000000 GHz

Ref Offset 8.594 dB
Ref 20.00 dBm

Start 53200 GHz
#Res BW 1.0 MHz

Shoaummnae

802.11ac(VH20)-5500

Avg Typa: Log-Pur
Trig: Fres Run AvgiHold: 1

PHO; Fam e
Shsten: 30 dB

IFGasacl ow

Mkr1

 Slop 5.5200 GHz
Sweep 1.333 ms (10001 pis]

#VBW 3.0 MHz

802.11ac(VH20)-5700

Aot Syt Analyris - Sevpt S

Avg Typa: Log-Pur

5.780000000 GHz AvgiHold: 1001400

e Trig:Fres Run

PHO; Fast
Shsten: 30 dB

G
IFGasacl ow

Ref Offset 853 dB
. Ref 20.00 dBm

~ Stop 5.8800 GHz
Sweep 1.333 ms (10001 pis]

#Res BW 1.0 MHz #VEW 3.0 MHz

2
3
4
5
]
7
]
9
o
1

Avg Typa: Log-Pur
001100

PHO: P = Augiold: 1
IF Gadack aw

~ Stop 5.5500 GHz
#VBW 3.0 MHz Sweep 1.333 ms (10001 pts;

802.11ac(VH40)-5670

Aot Syt Analyris - Sevpt S

|

Avg Typa: Log-Pur
001100

Center Freq 5.730000000 GHz
Trig:Fr AvgiHold: 1

PHO; Fam e
Shsten:

IFGasacl ow

MEkr1 ¢

~ Stop 5.8300 GHz
#VBW 3.0 MHz Sweep 1.333 ms (10001 pts;

#Res BW 1.0 MHz

802.11n(HT20)-5500

802.11n(HT20)-5700

»
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Agent Spectrum Anabyres - Sevpt SA
Avg Type: Log-Far Avg Type: Log-Far
PHOD: famt == T FRun AvgiHeld: 1001400 PHO: fast e THIGEFE AvgiHeld: 1001400
BAtten: 30 48 ; IFGadacl aw st
Mkr1

IFGaiact ow

Aot Syt Analyris - Sevpt S
Center Freq 5.780000000 GHz

Center Freq 5.420000000 GHz

Ref Offset 5.54 dB Mkr1

Stop 5.5200 GHz Start 5.6800 GHz Stop 5.8800 GHz
ms {10001 pts; H#VEW 3.0 MHz Sweep 1,333 ms (10001 pts;

Start 5.3200 GHz i
#VBW 3.0 MHz

10104 dBm|
41474 dBm|
10

SBoaummawns

SBeaummammie

E

802.11n(HT40)-5510

E

Agent Spectrum Anabyres - Sevpt SA
Avg Type: Log-Far Avg Type: Log-Far
Trig: Fres Run AugiHold: 1001100 PHO: Pa ~aee THIGEFE AugiHold: 1001100
#hsien: 30 dEf IF Gadack aw #hsien:
MEr1 5

Aot Syt Analyris - Sevpt S
Center Freq 5.730000000 GHz

Center Freq 5.450000000 GHz
FHO: Fast =oee

IFGaiact ow
MKr1 5.497 Ref Offset 3 9B
0.00 dB

Ref Offset 8.7 dB
Ref 20.00 dBm__

Start 5.3500 GHz i - ) Stop 5.5500 GHz Start 5.6300 GHz i - Stop 5.8300 GHz
4R H#VEW 3.0 MHz Sweep 1,333 ms (10001 pts; 4R H#VEW 3.0 MHz Sweep 1,333 ms (10001 pts;

SBoaummawns

SBeaummammie

E

E

802.11ac(VH80)-5530

Agent Spectrum Anabyres - Sevpt SA
Avg Type: Log-Far
PHO: Fast = Trig-Fres Run AvgiHeld: 1001400
BAtten: 30 48

IFGasacl ow

Center Freq 5.510000000 GHz

Offset 858 dB
20.00 dBm__

Stop 5.6100 GHz
ms (10001 pts;

#VBW 3.0 MHz

SBoaummawns

N
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ANT2
802.11a-5500 802.11a-5700

Aot Syt Analyris - Sevpt S
Center Freq 5.420000000 GHz Avg Type: Log-Pur
e Tre AvgiHeld: 1001400 ifam ~+- Trigfn Augheld: 1
i st
Mkr1 ¢

Mkr1

 Slop 5.5200 GHz Start 5.6800 GHz ] ) ) ~ Stop 5.8800 GHz
Sweep 1.333 ms (10001 pis] #Res BW 1.0 MHz Sweep 1.333 ms (10001 pis]

#VBW 3.0 MHz

Shoaummnae

Shoaummnae

Center Freq 5.420000000 GHz HAvg Typa: Log-Par Avg Typa: Log-Par
0 ce-  TrigFresRun AvgiHeld: 1001400 n Trig: Fr Augheld: 1
#hsten: 30 dE . ade #Atben:
Mkr1 ¢

Aot Syt Analyris - Sevpt S
s

Ref Offset 6.54 dB MEKr1 5.4
Ref 20.00 dBm

~ Stop 55200 GHz art 5.6800 C ] Stop 5.
Sweep 1.333 ms (10001 pis] #Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.333 ms (10001 pis]
- - = - = - : =

#VBW 3.0 MHz

Shoaummnae

802.11ac(VH40)-5670

Shoaummnaue

802.11ac(VH40)-5510

Aot Syt Analyris - Sevpt S
Center Freq 5.450000000 GHz Avg Typa: Log-Par Center Freq 5.730000000 GHz Avg Typa: Log-Par
- e Trig:Fres Run Augiold: 1001100 PHO: Fast ~=-  TrigeFe Augiold: 1001100
#isten: 30 dE8 IFGadacl aw BAtten:
MEr1 £

Aot Syt Analyris - Sevpt S
|

Mkr1 5.48 3 Ref Offset 9 48
Refl 2 dBm

Ref Offset 8.7 dB
Ref 20.00 dBm

 Stop 5.5500 GHz art56300GHz ~ Stop 5.8300 GHz
Sweep 1.333 ms (10001 pis] 47 #VBW 3.0 MHz Sweep 1.333 ms (10001 pis]

#VBW 3.0 MHz
T .
20 dBm|

£ dBm|
38418 dBm,|

802.11n(HT20)-5500 802.11n(HT20)-5700

»



Aot Syt Analyris - Sevpt S

Center Freq 5.420000000 GHz
FHO: | -

Ref Offset 8.54 dB

Start 5.3200 GHz

SBeaummammie

Avg Typa: Log-Pur
Trig: Fres Run AvgiHeld: 1001400
BAtten: 30 48

Mkr1

Stop 5.5200 GHz Start 5.6800 GHz

#VBW 3.0 MHz

Project No.: ZKT-2310248076E-3

Aot Syt Analyris - Sevpt S

Center Freq 5.780000000 GHz
FHO: Fast =oee

IFGaiact ow

Trige Fr
Batte

ms (10001 pts; #VBW 3.0 MHz

SBoaummawns

Page 39 of 189

Avg Typa: Log-Pur
AvgiHeld: 1001400

MEkr1 &

Stop 5.8800 GHz
Sweep 1.333 ms (10001 pis]

Aot Syt Analyris - Sevpt S
Center Freq 5.450000000 GHz

Ref Offset 8.7 dB
Ref 20.00 dBm__

Start 5.3500 GHz

SBeaummammie

#VBW 3.0 MHz

Avg Typa: Log-Pur
Trig: Fres Run AvgiHeld: 1001400

Shsten: 30 dB

Mkr1 5.4!

Sweep 1.333 ms (10001 pis]

Aot Syt Analyris - Sevpt S

Center Freq 5.730000000 GHz
FHO: Fast =+ TrigeFr
IFGaiact ow

Ref Offset § 08
00 dBm__

Stop 5.5500 GHz Start 5.6300 GHz
#VBW 3.0 MHz

SBoaummawns

E

Avg Typa: Log-Pur
AvgiHeld: 1001400

MEkr1 5

Stop 5.8300 GHz
Sweep 1,333 ms (10001 pts

E

802.1

Aot Syt Analyris - Sevpt S

Center Freq 5.510000000 GHz
I in

Offset 858 dB
20.00 dBm__

SBoaummawns

1ac(VH80)-5530

Avg Typa: Log-Pur
Trig: Fres Run AvgiHeld: 1001400

-
Shsten: 30 dB

#VBW 3.0 MHz

Stop 5.6100 GHz
ms (10001 pts;

E

N
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5725-5850MHz

ANT1
802.11a-5745 802.11a-5825

Agient. Spectium Analyrer - Swept 54
TG
Avg Type: Leg-Pur

Center Freq 5.905000000 GHz
1z L AvglHeld: 1001100

Aggient S{srctrum Anabirer - Swvgd 54
-

Center Freq 5665000000 GHz Avg Type: Log-Pwr
= ce-  Trig:FresRun AuglHeld: 100100 O Fust
P #isten: 30 dE IF Galecd o
Ref Offs & o

Rel 20.00 dBm

’I

50 GHz, Stop 6.0050 GHz
10001 pts

FVEBW 3.0 MHz

Sleounmawns

Agerit Sgevtisem Analyrer - Smepd 54
u T

Center Freq 5.665000000 GHz Avg Type: Log Pur r q 5.9 e
Center Freq 5. 66501 E o TiePraRE AvalHoNG: A6000 Center Freq 5.905000000 GHz - A:g‘}m':;x;am
P #ieten: 30 d8 F Gaincl ow

Aot S{arctrum Anahir - St SA

Stop 5.7650 GHz, 15.
. in HVBW 3.0 MHz

FVEBW 3.0 MHz

ZErouannuns s

SEomunoswn e

Agienl Spectium Analyrer - Swept 5S4

T T

Center Freq 5.695000000 GHz Avg Type: Log Pur [ q 5.855 T e

_en er Freq 5 ] z o L i Center Freq 5.855000000 GHz S A:g‘}m':;ﬁ;l“m
IF Gaind ow

P

Aggient S{srctrum Anabirer - Swvgd 54

Ref Offset 9.06 dB
Rel 20.00 dBm

Stop 5.9550 GHz

Stop 5.7950 GHz/ Start 5.7550 GHz
Sweep 1.333 ms (10001 pts WRes BW 1.0 MHz H#VEW 3.0 MHz

ZErouannuns s

802.11ac(VH20)-5745 802.11ac(VH20)-5825

»
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Aot Sgctoum Analyrer - Swept 54
5.905000000 GHz Avg Type: Log-Pwr
PI0: Fast e TrigeFras Run AvglHeld: 1001100
#Asten: 30 dB

Center Freg
F Gaincl ow

Avg Type: LagPwr
AvglHebd: 1064100

Ref Offs 'S dB

Refl 20.00 dEBm

Mgt Sparctruem Anabyres - Smopd Sh
Center Freq 5665000000 GHz

Stop 6.0050 GHz:
H#VEW 3.0 MHz 33 ms

Stop 5.7650 GHz
Sweep 1.333 ms (10001 pis

FVEBW 3.0 MHz

Start 5.5650 GHz
#Res BW 1.0 MHz

802.11ac(VH40)-5795

Avg Type: Log-Pwr
AvglHeld: 1001100

Aot Sgctoum Analyrer - Swept 54
Trige Fraes Run

802.11ac(VH40)-5755

Avg Type: LagPwr
AvglHebd: 1064100

Ref Offset 9.06 dB
Rel 20.00 dBm

Trig: Fres Run
Bazten: 30 48

Stop 5.9550 GHz

FVEW 3.0 MHz

7950 GHz
10001 pts #

FVEBW 3.0 MHz

Start 55050 GHz
sRes BW 1.0 MHz

Avg Type: LagPwr
Trig: Fres Run AvglHebd: 1064100

Stop 5.8550 GHz/

FVEBW 3.0 MHz

Start 5.6550 GHz
sRes BW 1.0 MHz

N
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ANT2
802.11a-5745 802.11a-5825

Aot S{arctrum Anahir - St SA

T n

Aug Typs: Log-Pur X Center Freq 5.905000000 GHz Heg Type: Log-Fur
AvglHeld: 1001100

Center Freq 5.665000000 GHz
= - S AvalHisid: 160¢100 PO Pt =
L FGaind ow

Ref Dffsst 975 o8
Refl 20.00 dEBm
1
4

Stop 6.0050 GHz:

Stop 5.7650 GHz, 15.
Sweep 1.333 ms (10001 pis ® #VEW 3.0 MHz

Aot Specruem Anahyre - Swvpa A Aot Spwchnem husiyvs.. e A4
s r h T
Center Freq 5.665000000 GHz Aug Type: Log-Pur [ g 5.9 T e
Center Freg 5.6650! 4 o THaFraRm L i Center Freq 5.905000000 GHz S AvglHord: 1000100
P #Asten: 30 dE PASS | F Gaincl ow

Ref Offset 975 o8
Ref 20.00 dBm

Stop 6.0050 GHz:

50 GHz 15.
10001 pis HVEW 3.0 MHz Sweep 1.333m

FVEBW 3.0 MHz

Sleounmawns

Ao Spactivm Anakysee . Srevph 3 Agent Sgectium Analyrer Sl 54
G 3 e T

Center Freq 5.695000000 GHz Avg Type: Log Pur " r a 5.855 e
Center Freg 5 0 E o TiePraRE AvalHoNG: A6000 Center Freq 5.855000000 GHz - A:g‘}m':;x;am
P #ieten: 30 d8 F Gaincl ow

Stop 5.7950 GHz/ Start 5.7550 GHz
Sweep 1.333 ms (10001 pts WRes BW 1.0 MHz

FVEBW 3.0 MHz

ZErouannuns s

802.11ac(VH20)-5745

802.11ac(VH20)-5825

»
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Agient. Spectium Analyrer - Swept 54

Avg Type: Log-Pwr

Trige Fraes Run AvglHeld: 1001100

Aot S{arctrum Anahir - St SA
EAtten: 30 dB

g Type: Lag-Fwr I g
“:IH S 7 Ceanter Freq 5.905000000 GHz
IF Gaincd ow

-

Ref Offs: 'S dB
Rel 20.00 dBm

Stop 6.0050 GHz:

Stop 5.7650 GHz 15.
Sweep 1.333 ms (10001 pis # #VEW 3.0 MHz 3 A

Start 5.5650 GHz
sRes BW 1.0 MHz SVEW 3.0 MHz

802.11ac(VH40)-5795

Agient. Spectium Analyrer - Swept 54

Avg Type: Log-Pwr
AvglHeld: 1001100

Center Freq 5.855000000 GHz
PI0: Fast e TrigeFras Run
EAtten: 30 dB

Avg Type: LagPwr
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8.5 RADIATED BAND EMISSIONMEASUREMENT

8.5.1 Test Requirement:

Test Requirement: FCC Part15 C Section 15.209 and 15.205

Test Method: ANSI C63.10: 2013

Test Frequency Range: All of the restrict bands were tested, only the worst band’s (2310MHz to

2500MHz) data was showed.

Test site: Measurement Distance: 3m

Receiver setup: Frequency Detector RBW VBW Value
Above Peak 1MHz 3MHz Peak
1GHz Average 1MHz 3MHz Average

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Class B (dBuV/m) (at 3M)
FREQUENCY (MHz)
PEAK AVERAGE
Above 1000 74 54
Notes:

(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

8.5.2 TEST PROCEDURE
Above 1GHz test procedure as below:

a. 1. The EUT was placed on the top of a rotating table 1.5 meters above the ground at a 3 meter camber.
The table was rotated 360 degrees to determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the
top of a variable-height antenna tower.

c. The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
to heights from 1 meter to 4 meters and the rota table was turned from 0 degrees to 360 degrees to find
the maximum reading.

e. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum Hold
Mode.

f. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing could
be stopped and the peak values of the EUT would be reported. Otherwise the emissions that did not
have 10dBmargin would be re-tested one by one using peak, quasi-peak or average method as
specified and then reported in a data sheet.

g. Test the EUT in the lowest channel, the Highest channel

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported
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8.5.3 DEVIATION FROM TEST STANDARD
No deviation

8.5.4 TEST SETUP

Radiated Emission Test-Up Frequency Above 1GHz

A
Ant. feed !
point !
" Ty
> 3m —ﬂ ===
EUT
--------------- == 1-4 m
JTurn Table
T './’
1.5m
A
Ground Plane
Receiver | % Amp.

8.5.5 EUT OPERATING CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special operating
condition is specified in the follows during the testing.
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8.5.5 TEST RESULT

| Above 1G (1GHz~18GHz) |  Testmode: 11N20MIMO | Test Channel:36 |
VERTICAL
Radiated Emission
800 dBuv/m
FCE PRI
U T e rm e
X
0
20
1000 000 2000 3000 MHz) 5000 GODO TOOD G000 S000 18000000
Reading Comect Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuVim dBu\im dB Detector em degree  Comment

1* 10360.000 37.12 921 46.33 6820 -2187 peak

Radiated Emission

1200 dBuwW/m

200

ASDOD0D 457100  46AZ00 471300  A78400 485500 492600  4997.00 5068 00 521000 MHz
Reading Correct Measure- N Antenna Table
MNo. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBu\ dBim dBuVim dBuVim dB Detecior cm degres  Comment

1 4500.000 37.91 717 45.08 68.20 -23.12 peak
2* 5150000 4344 9.17 52.61 68.20 -15.59 peak
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HORIZONTA
Radiated Emission
B0 dBum
FoC P
FCC A
1
=
n
20
1000 000 2000 3000 (MHx] 5000 GOOO 7000 80009000 16000 000
Reading Correct Measure- ) Antenna Table
No. Mk. Freq. Level Factor  ment Limit ~ Over Height Degree
MHz dBuv dBim dBuv/im dBuVim dB Detector cm degree  Comment
1 * 10360.000 34.20 821 43.41 6820 -2479 peak
Radiated Emission
1200 dBuV/m
0
x dadiediin i ks, RUPp— VR YRR RO Jpeee VRO o iy o o
200
4500000 4571.00 464200 471300 478400 485500 432600 499700  5068.00 5210.00 MH:z
Reading Correct Measure- ™ Antenna Table
No. Mk. Freq. Level Factor  ment Limit  Over Height Degree

MHz dBuv dBIm dBUVIm dBuVIm dB Delector em degree  Comment
4500.000 37.81 TAT 44.98 68.20 -23.22 peak
2 5150.000 41.53 917 50.70 68.20 -17.50 peak

L |
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| Above 1G (1GHz~18GHz) |  Testmode: 11N20MIMO | Test Channel:64 |
VERTICAL
Radiated Emission
80.0  dBuv/m
FCC PK1
FCC AN1
——— P e — i ey e Rl ool
X
30
20
1000.000 2000 3000 [MHz) 5000 GO0D 7000 BOODS000 18000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Ower Height Degree
MHz dBuV dB/m dBuVWim dBulim dB Detector cm degree  Comment
1 * 10640.000 3874 9.58 48.32 7400 -2568 peak
Radiated Emission
1200 d@BuV/m
f FEC PE1
n_/ |

www i w—-—-—-j
200
5300000 ST600 533200 534800 536400 538000 SIE00 541200 542800 5460.00 MHz
Reading Comect Measure- ) Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuvim dBuVim dB Detector cm degree Comment

1 * 5350.000 38.83 9.30 48.13 68.20 -20.07 peak
2 5460.000 35.82 9.31 45.13 68.20 -23.07 peak
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HORIZONTA

Radiated Emission

800 dBuV/m

FCC PX1
FCC AV1
X
an
20
1000 D00 2000 3000 [MHz] 5000  GOOO 7000 BOO0 000 TE000. (00
Reading Comect Measure- Antenna Table
No. Mk. Freq. |evel Factor ment Limit ~ Over Height Degree
MHz dBuV dB/m dBuVim dBuVim dB Detector cm degres  Comment

1* 10840000 35.68 9.58 45.26 74.00 -28.74 peak

Radiated Emission
1200  dBuV/m

FCC PE1

200
5300000 531600 533200 5MB00 536400 538000 539600 541200 542800 S4G000 MH:
Reading Cormect Measure- o Antenna Table
MNo. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuvV dB/m dBuM/im  dBuVim  dB  Detectr  cm degree  Comment

1 * 5350.000 37.82 9.30 4712 68.20 -21.08 peak
2 5460.000 3645 9.31 45.76 68.20 -2244 peak
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| Above 1G (1IGHz~18GHz) | Testmode: 11IN2OMIMO |  TestChannel:100 |

VERTICAL
Radiated Emission
800 dBuV/m
FCC PR
FCC AV
k
30
20
1000000 2000 3000 [MHz) 5000 GODO 700D G000 9000 18000 000
Reading Correct Measure- b Antenna Table
No. Mk. Freq. |Level Factor ment  Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuVim dB Detector cm degree  Comment
1 * 11000.000 37.51 10.18 47.69 7400 -26.31 peak
Radiated Emission
1200 dBuv/m
70 | FCC PK1 |
i |
o
FII 1
I i
200
5350000 536800 530600 S40400 542200 544000 545000 547600 543400 S53000 MHz
Reading Comect Measure- o Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuV sB/im dBuV/im  dBuV/m @B  Detector  om degree  Comment
1 5350.000 36.14 9.30 45.44 68.20 -22.76 peak
2 5460.000 41.20 9.31 50.51 68.20 -17.69 peak
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